Download  Print this page

Craftsman 17539 - 6.0 Amp Plate Jointer Operator's Manual Page 26

Double insulated.
Hide thumbs

Advertisement

_-
CRAFTSMAN
BiSCUiT
JOINER
- MODEL
NUMBER
315.175390
l
The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence
regarding
|
your BJSOUmTJOINER or when ordering repair parts_
J
SEE BACK
PAGE FOR PARTS
ORDERING
mNSTRUOTIONS
Key
Part
No.
Number
1
940304070
2
940301025
3
985604001
4
900501001
5
630070001
6
690206001
7
640852002
8
660328001
9
342213001
10
660106002
11
690157001
12
690215001
13
660213009
14
512093001
15
985605001
16
680894001
17
6703001
18
660212018
19
690148001
20
671289002
21
630057002
22
660326001
23
512265001
PARTS LiST
Description
Qtyo
Logo Plate ................................................
1
Data Plate .................................................
1
Gear Assembly .........................................
1
Oil Seal .....................................................
1
Adjustment
Rod .......................................
1
Compression
Spring ................................
1
Rear Base .................................................
1
Screw (10-24 x 3/4 in. Fil. Hd.) ................. 2
Depth Adjustment
Knob ...........................
1
Lock Nut (8-32) .........................................
1
Locking Knob ...........................................
1
Tension Spring ..........................................
2
Screw (M4 X 8 mm) ..................................
4
Track (L) ....................................................
1
Bearing Plate Assembly
(Incl. Key 16) ...... 1
Bail Bearing (CW#6200RS) ......................
1
Lock Washer ............................................
4
Screw (M4 x 16 mm Pan Hd.) .................. 4
Blade Washer ...........................................
1
Blade ........................................................
1
Blade Lock Washer ..................................
1
Screw (5/16-18 x 3/4 in. Fiat Hd.) ............ 1
Track (R) ...................................................
1
Key
Part
No.
Number
Description
Qty,
24
660569001
25
690903001
26
631152001
27
640851004
28
900949001
29
512338001
30
631168001
31
640853004
32
660409001
33
570255001
34
610401001
35
631225001
36
671391001
37
512544002
38
301147002
39
512210001
40
342217001
41
631151002
42
660279005
43
300027047
44
940932013
45
300912112
46
983000-495
* Screw (M5 X 12 mm Fiat Hd.) .................. 4
Wavy Washer ...........................................
4
Base .........................................................
1
Faceplate ..................................................
1
Non-skid Surface .....................................
1
Washer .....................................................
2
Spring Plate ..............................................
2
Height Frame ............................................
1
Screw .......................................................
2
Washer .....................................................
2
Height Gear ..............................................
2
C-Ring ......................................................
2
Compression Spring ................................
2
Plastic Washer .........................................
1
Height Adjustment
Rod Assembly ........... 1
Fixed Knob ...............................................
1
Fence Handle ...........................................
1
Adjustable Fence ......................................
1
* Screw (M4 X 18 mm Fiat Hd.) .................. 2
Dust Bag Assembly ..................................
1
Warning Label ..........................................
2
Carrying Case (net shown) ....................... 1
Operator's Manual
* Standard
Hardware
Item - May Be Purchased
Locally
** Available
From Div. 98 - Source
980.0
Complete
assortment
available
at your Nearest
Sears Retail Store

Advertisement

   Related Manuals for Craftsman 17539 - 6.0 Amp Plate Jointer

This manual also for:

315.175390

Comments to this Manuals

Symbols: 0
Latest comments: